Permobil

Drawings Legrest center mount

Seating System Part Catalogs  
Seat  
PS Junior Seat  
Legrest center mount  


 

Parts View

New Part Number Old Part Number Description Pos
317862 1824794 ACTU, MANUAL LEGREST,PSJR CENTER MOUNT LEGR 1.1
NULL 0 BRACKET USE KIT 1824794 2.2
600194 600194-99-0 BOLT MC6S 6x20 fzb 3.1
600238 600238-99-0 WASH BRB 6.4x12x1.5 fzb STD 4.1
1821261 1821261 LOCK NUT M6 HIGH fzb DIN982/ISO7040 5.1
612675 612675-99-0 WASHER 6,4x18x1,6 fzb 6.1
600195 600195-99-0 BOLT MC6S 6x25 fzb 7.1
613504 613504-99-0 SHCS, THIN HEAD, M10x70 8.8Fe/Zn 8 C1, DIN 7984 8.1
302330 302330-99-0 ACTU SLEEVE 30 HD3 ROBO CII PSJR K450 VS 9.1
601363 601363-99-0 WASH BRB 10.5x18x2 fzb * 10.1
601855 601855-99-0 NUT ML6M 10 fzb 11.1
NULL 613503 SCREW, DIN 7984 M10x35 Fe/Zn 12.1
NULL 0 BRACKET USE KIT 1824794 13.2
602328 602328-00-0 NON-INDEXING PLUNGER ADJ BOLT, MANUAL LINKAGE 14.1
NULL 0 OUTER TUBE USE KIT 1824794 15.2
NULL 0 INNER TUBE USE KIT 1824794 16.2
316759 1824790 LEGREST CENTER MOUNT PS PSJR 18.1
1825095 1825095 BRACKET FOOTPL LEGR CENTER MT , INCL.HARDWARE 20.1
600503 600503-99-0 CIRCLIP SGA 8 21.1
1825756 1825756 BUSHING LEGREST, CENTER MOUNT 22.1
1825757 1825757 PIN LEGREST, AERON 23.1
NULL 0 BODY USE KIT 1824790 24.2
NULL 0 LOCK USE KIT 1824790 25.2
317713 1825094 LOCK PIN, CENTER MOUNT LEGR, SIDE PIN, PS PSJR 26.1
601366 601366-99-0 BHCS ISO 7380 M4x 6 10.9, Fe/Zn 5, C1 27.1
602423 602423-99-0 PLASTIC PLUG, X850 STEER JNT, PS&JR CENTER MT.LEGS 28.1
NULL 0 FOOTREST TUBE USE KIT 1824790 29.3
602397 602397-99-0 BOLT K6S 6x22 fzb 30.1
600232 600232-99-0 NUT M6M 6 fzb 31.1
602127 602127-99-0 WASHER, 8.4x13x0.8 32.1
NULL 0 FRICTION LOCK KIT 308371-99-0 33.2
602165 602165-99-0 BOLT K6S 8x25 fzb 34.1
NULL 306200-99-0 DECAL "PERMOBIL" EMBLEM V.2, OVAL 35.1
308371 308371-99-0 FRICTION GUIDE FOOTPL,CII CNTR MNT,HD3,CORPUS,M1std 36.1
1827426 1827426 RUBBER PROTECT NARROW PAIR, CORPUS/3G 37.2
319635 1825608 FOOTPLATE, NARROW, RIGHT CORPUS/3G/VS, PS, PSJR 39.2
319634 1825607 FOOTPLATE, NARROW, LEFT CORPUS/3G/VS, PS, PSJR 40.2
319635 1825608 FOOTPLATE, NARROW, RIGHT CORPUS/3G/VS, PS, PSJR 41.3
319634 1825607 FOOTPLATE, NARROW, LEFT CORPUS/3G/VS, PS, PSJR 42.3
1827426 1827426 RUBBER PROTECT NARROW PAIR, CORPUS/3G 43.1
NULL 1830638 Washer DIN 1441 15x28x3 44.1

Spare Parts Catalog - v2.0 (5)